



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
1 DRUGS ACTING ON ALIMENTARY SYSTEM			
1A GASTRO-INTESTINAL SEDATIVES /ANTISPASMODICS/H2 ANTAGONIST			
ARBAT <i>Cimetidine</i>	TABLETS 200MG X50 (HOSPITAL) TABLETS 400MG X20 (HOSPITAL)	DUODENAL ULCER, BENIGN GASTRIC ULCER, ZOLLINGER-ELLISON SYNDROME	AS DIRECTED BY THE PHYSICIAN
FLORALIN <i>Damperidone</i>	TABLETS 10MG X30-X100 (HOSPITAL) SUPPOSITORS 10MG X10 (HOSPITAL) SUPPOSITORS 30MG X10 (HOSPITAL) SUPPOSITORS 60MG X10 (HOSPITAL) SYRUPS 1MG/ML 1X100ML	ANTI-EMETIC, GASTRIC MOTILITY REGULATOR	ADULTS: 10MG TWICE DAILY CHILDREN: 1/4 TEASPOON PER 5KG BODY-WT 3-4 TIMES DAILY
RANISYNT <i>Ranitidine HCl</i>	F.C. TABLETS 150MG X30 (HOSPITAL) F.C. TABLETS 300MG X30 (HOSPITAL) AMPOULES 50MG/2ML X5-X100	DUODENAL ULCER, BENIGN GACTRIC ULCER, REFLUX OESOPHAGITIS, ZOLLINGER-ELLISON SYNDROME	150MG ONCE OR TWICE DAILY OR 300MG AT BEDTIME AMPOULES: AS DIRECTED BY THE PHYSICIAN
SYNTOBRAZOLE <i>Omeprazole</i>	CAPSULES 20MG X20 (HOSPITAL)	DUODENAL AND GASTRIC ULCER, GERD, SYMPTOMATIC GERD, EROSIVE OESOPHAGITIS, ZOLLINGER-ELLISON SYNDROME	20-40MG ONCE A DAY
SYNTOVERINE <i>Mebeverine HCl</i>	TABLETS 135MG X50 (HOSPITAL)	ANTISPASMODIC TREATMENT OF IRRITABLE BOWEL SYNDROME	ONE TABLET - 3 TIMES DAILY
TERSEN <i>Lanzoprazole</i>	CAPSULES 15MG X20 (HOSPITAL) CAPSULES 30MG X20-X100	ANTI-SECRETORY GASTRIC AGENT	15-30MG ONCE A DAY BEFORE MEALS
ULCEDINE (ULCOFAM) <i>Famotidine</i>	TABLETS 10MG X10 (OTC product) TABLETS 20MG X20 (HOSPITAL) TABLETS 40MG X10 (HOSPITAL)	DUODENAL ULCER, BENIGN GASTRIC ULCER, MANAGAMENT OF ZOLLINGER-ELLISON SYNDROME	PEPTIC ULCER: 40MG ONCE A DAY AT BEDTIME OR 20MG TWICE A DAY. ZOLLINGER-ELLISON SYNDROME: 20MG EVERY 6 HOURS
1B LAXATIVES			
BISACODYL-SYNTO <i>Bisacodyl</i>	TABLETS 5MG X100 (HOSPITAL) SUPPOSITORS 5MG X10 (HOSPITAL) SUPPOSITORS 10MG X10 (HOSPITAL)	LAXATIVE	ADULTS: 2-3 TABLETS DAILY ADULTS: 1 SUPP. CHILDREN > 6 YEARS: 5MG ONCE A DAY
SENNA <i>Sennosides A & B</i>	TABLETS 7.5MG X100 (HOSPITAL)	MILD HERBAL LAXATIVE	7.5MG - 50MG AT BEDTIME
SYNTOLAX <i>Sennosides A & B</i>	TABLETS 12MG X20 (HOSPITAL)	MILD HERBAL LAXATIVE	7.5MG - 50MG AT BEDTIME
1C ANTHELMINTICS			
ANELMIN <i>Mebendazole</i>	TABLETS 100MG X6 (HOSPITAL) TABLETS 500MG X1 (HOSPITAL)	ANTHELMINTIC	1 TABLETS OF 100MG BID FOR 3 DAYS 1 TABLETS OF 500MG DAILY FOR 3 DAYS
1D ANTI-DIARRHOEALS			
MIRATON <i>Loperamide HCl</i>	TABLETS 2MG X10 (HOSPITAL) CAPSULES 2MG X10 (HOSPITAL) DROPS 2MG/ML X10ML	ANTIDIARRHOEAL SYMPTOMATIC CONTROL OF ACUTE AND CHRONIC DIARRHOEA	ADULTS: 4MG CHILDREN > 5 YEARS: 1 OR 2 MG AS FIRST DOSE FOLLOWED BY 2MG AFTER EACH LOOSE STOOL



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
2 DRUGS ACTING ON INFECTIONS			
2A ANTIBIOTICS/ANTIBACTERIAL			
AMIKA SYNTO <i>Amikacin Sulphate</i>	VIALS 100MG/2ML X10-X50-X100 VIALS 250MG/2ML X10-X50-X100 VIALS 500MG/2ML X10-X50-X100	AMINOGLYCOSIDE ANTIBIOTIC	ADULT: IM, IV: 5MG/KG EVERY 8 HRS OR 7.5-MG/KG EVERY 12 HRS, PAEDIATRIC IM,IV: NEONATES INITIALLY 10MG/KG THEN 7.5MG/KG. OLDER INFANTS & CHILDREN AS ADULT OR AS DIRECTED BY PHYSICIAN
CEFTRIX <i>Ceftriaxone as Sodium</i>	VIALS 250MG X1-X10-X50-X100 VIALS 500MG X1-X10-X50-X100 VIALS 1G X1-X10-X50-X100	BROAD SPECTRUM CEPHALOSPORIN, INFECTIONS DUE TO SUSCEPTIBLE MICROORGANISMS	1G - 2G DAILY
CEFUROXIME-SYNTO <i>Cefuroxime as Sodium</i>	VIALS 750MG X1-X10-X100 VIALS 1.5G X1-X10-X100	BROAD SPECTRUM SECOND GENERATION CEPHALOSPORIN	ADULT: IM,IV 750MG - 1.5G EVERY 6 HRS. PAEDIATRIC: NEONATES: IM, IV 10-33.3MG/KG/8 HRS OR 15-30MG/KG/12 HRS. OVER 3 MONTHS:25-40MG EVERY 8 HRS OR AS INDICATED BY PHYSICIAN
CLARISYNT <i>Clarithromycin Under Registration</i>	TABLETS 250MG X14 (HOSPITAL) TABLETS 500MG X14 (HOSPITAL) POWDER FOR ORAL SUSPENSION 125MG/5ML X100ML	MACROLIDE ANTIBIOTIC	ADULTS : 250MG to 500MG TWICE DAILY CHILDREN : 7.5MG/KG BODY WEIGHT TWICE DAILY
CODACIN <i>Erythromycin Stearate</i>	TABLETS 250MG X20-X100 (HOSPITAL) CAPSULES 250MG X15 (HOSPITAL)	MACROLIDE ANTIBIOTIC	ADULTS: 250MG-500MG EVERY 6 HOURS CHILDREN: 7.5-25MG/KG BODY-WT EVERY 6 HOURS
DOXILEN <i>Doxycycline HCl</i>	CAPSULES 100MG X5-X10 (HOSPITAL) F.C. TABLETS 100MG X10 (HOSPITAL)	BROAD SPECTRUM TETRACYCLINE ANTIBIOTIC	ADULTS: 200MG ON FIRST DAY, 100-200MG DAILY THEREAFTER.
GENTA-SYNTO <i>Gentamycin as Sulphate</i>	AMPOULES 40MG/2ML X10-X100 AMPOULES 80MG/2ML X10-X100	AMINOGLYCOSIDE ANTIBIOTIC	ADULT: 1-1.7MG/KG EVERY 8 HRS. PAEDIATRIC: NEONATES UP TO 1 WEEK OF AGE: 2.5MG/KG/12 HRS. NEONATES & INFANTS:2.5MG/KG/8 HRS. CHILDREN:2-2.5MG/KG/8 HRS OR AS INDICATED BY PHYSICIAN
MARIPEN <i>Cefixime</i>	TABLETS 200MG X8-X10 (HOSPITAL) TABLETS 400MG X4-X5 (HOSPITAL) POWDER FOR ORAL SUSPENSION 100MG/5ML X37.5ML-X 70ML	THIRD GENERATION ORAL CEPHALOSPORIN, USED FOR OTITIS MEDIA, RESPIRATORY TRACT INFECTIONS AND UNCOMPLICATED URINARY TRACT INFECTIONS	ADULTS : 400 MG/DAY AS A SINGLE DOSE CHILDREN : 8MG/KG/DAY AS A SINGLE DOSE
MOXARIN <i>Amoxicillin Trihydrate</i> <i>Amoxicillin Sodium Salt</i>	CAPSULES 250MG X20-x100 (HOSPITAL) CAPSULES 500MG X16 (HOSPITAL) TABLETS 1G X10 (HOSPITAL) POWDER FOR ORAL SUSPENSION 125MG/5ML X60ML-X100ML POWDER FOR ORAL SUSPENSION 250MG/5ML X60ML-X100ML POWDER FOR ORAL SUSPENSION 500MG/5ML X60ML-X100ML VIALS 250MG X10-X50-X100 VIALS 500MG X10-X50-X100 VIALS 1G X10-X50-X100	BROAD SPECTRUM PENICILLIN ANTIBIOTIC	ADULTS: 250-500MG EVERY 8 HOURS. IM: 250-500MG EVERY 8 HOURS. IV: 500MG-2G EVERY 4-6 HOURS. CHILDREN: 250-500MG EVERY 8 HOURS, IM: 35-100MG/KG/DAY, IV: 250MG/KG/DAY OR AS DIRECTED BY PHYSICIAN

PRODUCT CATALOGUE OF CODAL - SYNTO LTD



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
OFLOXIN <i>Ofloxacin</i>	F.C. TABLETS 200MG X10 (HOSPITAL) F.C. TABLETS 400MG X10 (HOSPITAL)	FLUOROQUINOLONE ANTIBIOTIC, TREATMENT OF SIMPLE AND COMPLICATED UTI, RESPIRATORY, ABDOMINAL AND OTHER INFECTIONS	AS DIRECTED BY PHYSICIAN
PEN-SYNTO <i>Phenoxymethyl Penicillin</i>	TABLETS 250MG (HOSPITAL)	PENICILLIN ANTIBIOTIC	ADULTS: 250-500MG EVERY 4-6 HOURS CHILDREN: 125-250MG EVERY 4-6 HOURS
SYNTOCEF <i>Cefoperazone as Sodium</i>	VIALS 1G X1-X10-X25 (HOSPITAL) VIALS 2G X1-X10-X25 (HOSPITAL)	THIRD GENERATION BROAD SPECTRUM CEPHALOSPORIN ANTIBIOTIC	ADULTS: 1-2G EVERY TWELVE HOURS CHILDREN: 25-300MG/KG BODY-WT DAILY OR AS INDICATED BY PHYSICIAN
SYNTOCIL <i>Ampicillin Trihydrate</i> <i>Ampicillin Sodium Salt</i>	CAPSULES 250MG X20-X100 (HOSPITAL) CAPSULES 500MG X10-X100 (HOSPITAL) POWDER FOR ORAL SUSPENSION 125MG/5ML X60ML-X100ML POWDER FOR ORAL SUSPENSION 250MG/5ML X60ML-X100ML VIALS 250MG X10-X50-X100 VIALS 500MG X10-X50-X100 VIALS 1000MG X10-X50-X100	BROAD SPECTRUM PENICILLIN ANTIBIOTIC	ADULTS: 250-500MG EVERY 6 HOURS CHILDREN: 125-250MG EVERY 6 HOURS ADULTS: IM: 250-500MG EVERY 4-6 HOURS HOURS. IV: 500MG-1G EVERY 4-6 HOURS CHILDREN: 25-50MG/KG/DAY
SYNTOCLAV <i>Amoxicillin&Clavulanic</i>	TABLETS 250MG+125MG X16 (HOSPITAL) TABLETS 500MG+125MG X16 (HOSPITAL) POWDER FOR ORAL SUSPENSION (125MG+31.25MG)/5ML X60ML-X100ML POWDER FOR ORAL SUSPENSION (250MG+62.5MG)/5ML X60ML-X100ML	ANTIBIOTIC WITH PROTECTION AGAINST BETA LACTAMASE HYDROLYSIS	AS DIRECTED BY PHYSICIAN
SYNTOCLOR <i>Cefaclor</i>	CAPSULES 250MG X16 (HOSPITAL) CAPSULES 500MG X16 (HOSPITAL) POWDER FOR ORAL SUSPENSION 125MG/5ML X60ML-X100ML POWDER FOR ORAL SUSPENSION 250MG/5ML X60ML-X100ML	SECOND GENERATION BROAD SPECTRUM CEPHALOSPORIN ANTIBIOTIC	AS INDICATED BY PHYSICIAN
SYNTOCLOX <i>Cloxacillin as Sodium Salt</i>	CAPSULES 250MG X20 (HOSPITAL) POWDER FOR ORAL SUSPENSION 125mg/5ml X60ML-X100ml VIALS 250MG X10-X50-X100 VIALS 500MG X10-X50-X100 VIALS 1G X10-X50-X100	PENICILLIN ANTIBIOTIC, GRAM POSITIVE INFECTIONS	ADULTS: 250-500MG EVERY 6 HOURS CHILDREN: 125-250MG EVERY 6 HOURS
SYNTOFLOX <i>Ciprofloxacin HCl</i> <i>Ciprofloxacin as Lactate</i>	TABLETS 250MG X10 (HOSPITAL) TABLETS 500MG X10 (HOSPITAL) INFUSION 200MG/100ML X1	BROAD SPECTRUM QUINOLONE ANTI-BACTERIAL	AS DIRECTED BY PHYSICIAN
SYNTOLEXIN <i>Cephalexin Monohydrate</i>	CAPSULES 250MG X16-X100 (HOSPITAL) CAPSULES 500MG X16-X100 (HOSPITAL) POWDER FOR ORAL SUSPENSION 125MG/5ML X60ML-X100ML POWDER FOR ORAL SUSPENSION 250MG/5ML X60ML-X100ML	BROAD SPECTRUM CEPHALOSPORIN ANTIBIOTIC	ADULTS: 250MG-500MG EVERY 6 HOURS CHILDREN: 125MG-250MG EVERY 6 HOURS
SYNTOLIN <i>Cefazolin Sodium Salt</i>	VIALS 1G X10-X50-X100	BROAD SPECTRUM CEPHALOSPORIN ANTIBIOTIC	ADULTS: 500MG-1G EVERY 6-8 HOURS CHILDREN: 25-50MG/KG/DAY
SYNTO-LINCO <i>Lincomycin HCl</i>	VIALS 600MG/2ML X10-X100	LINCOSAMIDE ANTIBIOTIC	300-600MG EVERY 12-24 HOURS OR AS INDICATED BY PHYSICIAN
SYNTOMYCIN <i>Tetracycline HCl</i>	CAPSULES 250MG X10 (HOSPITAL) TABLETS 250MG (HOSPITAL)	TETRACYCLINE ANTIBIOTIC	ADULTS: 1-2 CAPSULES OR TABLETS EVERY SIX HOURS



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
SYNTOXIME <i>Cefotaxime as Sodium</i>	DRY POWDER FOR INJECTION VIAL 500MG X10-X50-X100 DRY POWDER FOR INJECTION VIAL 1G X1-X10-X50-X100 DRY POWDER FOR INJECTION VIAL 2G X1-X10-X50-X100	BROAD SPECTRUM 3RD GENERATION CEPHALOSPORIN ANTIBIOTIC	1G EVERY 12 HOURS, IM OR IV
2B SULPHONAMIDES/SULPHAMIDE TRIMETOPRIM COMBINED DRUGS			
SYNTOPRIM <i>Trimethoprim + Sulphamethoxazole</i>	TABLETS 80MG+400MG X20 (HOSPITAL)	ANTIBACTERIAL (BROAD SPECTRUM)	ADULTS: 1-2 TABLETS 1-3 TIMES DAILY
2C SCHISTOSOMICIDES			
PRAZI <i>Praziquantel</i>	TABLETS 600MG X4 (HOSPITAL)	ANTHELMINTHIC SCHISTOSOMIASIS, LIVER AND LUNG FLUKE INFECTION	40MG/KG BODYWT AS A SINGLE DOSE
2D ANTITRICHOMONAL AGENTS			
CODALIDAZONE <i>Metronidazole</i>	TABLETS 200MG X20 (HOSPITAL)	ANTIPROTOZOAL	TRICHOMONIASIS: 200MG TID 7 DAYS OR 800MG MORNING, 1200MG EVENING 2 DAYS. INTESTINAL DISEASE: 800MG TID 5 DAYS
TINI <i>Tinidazole</i>	TABLETS 300MG X4 (HOSPITAL) TABLETS 500MG X4 (HOSPITAL)	ANTIPROTOZOAL, ANAEROBIC INFECTIONS	TRICHOMONIASIS: 2G ONCE AMOEBIASIS: 2G ONCE DAILY 3 DAYS ANAEROBIC INFECTIONS: 2G ONCE FOLLOWED BY 1G DAILY
2E ANTIVIRAL AGENTS			
SYNTOVIR <i>Acyclovir</i>	TABLETS 200MG X10-X30 (HOSPITAL) TABLETS 400MG X10-X100 (HOSPITAL) TABLETS 800MG X10 (HOSPITAL) VIALS 250MG X10-X50-X100 VIALS 500MG X10-X50-X100	ANTIVIRAL TREATMENT OF HERPES SIMPLEX, GENITALIS & VIRAL INFECTIONS IN IMMUNOCOMPROMISED PATIENTS	DEPENDENT ON CONDITION AND AS DIRECTED BY THE PHYSICIAN
2F ANTIFUNGAL AGENTS			
AKANDIL <i>Ketoconazole</i>	TABLETS 200MG X10-X30 (HOSPITAL)	ANTIFUNGAL	ONE TABLET ONCE DAILY
GYNOFLORAN <i>Fluconazole</i>	CAPSULES 50MG X7-X10 (HOSPITAL) CAPSULES 150MG X1-X10 (HOSPITAL)	ANTIFUNGAL	DEPENDENT ON CONDITION: 50MG X 7 DAYS 150MG X 1 AS SINGLE DOSE OR AS DIRECTED BY THE PHYSICIAN
SYNTOFULVIN <i>Griseofulvin</i>	TABLETS 125MG X20-X100 (HOSPITAL) TABLETS 500MG X20-X100 (HOSPITAL)	ANTIFUNGAL	ADULTS: 500-1000MG DAILY PREFERABLY IN DIVIDED DOSES
2G ANTITUBERCULOUS AGENTS			
SYNTOREN <i>Rifampicin</i>	CAPSULES 150MG X10 (HOSPITAL) CAPSULES 300MG X8 (HOSPITAL)	MYCOBACTERIAL ANTIBIOTIC	ADULTS: 600MG ONCE OR TWICE DAILY

NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
3 C.N.S AGENTS			
3 C.N.S AGENTS			
AMANT <i>Bromazepam</i>	TABLETS 1.5MG X60 (HOSPITAL) TABLETS 3MG X40 (HOSPITAL) TABLETS 6MG X40 (HOSPITAL)	ANXIOLYTIC BENZODIAZEPINE PSYCHOSOMATIC DISORDERS	ADULTS: 1.5-9MG DAILY IN SINGLE (EVENING) OR DIVIDED DOSES MAXIMUM: 12MG 3 TIMES DAILY
CLONIL <i>Clonazepam</i>	TABLETS 0.5MG X30 (HOSPITAL) TABLETS 2MG X30 (HOSPITAL)	ANTIEPILEPTIC	ADULTS: 4-8MG DAILY CHILDREN UP TO 1 YR: 0.5-1MG 1-5YR: 1-3MG; 5-16YR: 3-6MG ALL IN 3-4 DIVIDED DOSES
DESIREL <i>Trazodone</i>	TABLETS 50MG X100 (HOSPITAL)	ANTIDEPRESSANT	150MG/DAY IN DIVIDED DOSES; MAY INCREASE DOSAGE BY 50MG/DAY EVERY 3-4 DAYS; OUTPATIENTS MAXIMUM DOSE: 400MG/DAY IN DIVIDED DOSE. INPATIENTS MAXIMUM DOSE: 600MG/DAY IN DIVIDED DOSE.
KALMAX <i>Buspirone HCl</i>	TABLETS 5MG X30 (HOSPITAL) TABLETS 10MG X30 (HOSPITAL)	ANXIOLYTIC	ADULTS: 5MG 3 TIMES DAILY. THIS CAN BE INCREASED AS NEEDED UP TO 60MG DAILY
LAMOTRIGINE - PENDING NAME <i>Lamotrigine</i> <i>Under Registration</i>	TABLETS 25MG X30 (HOSPITAL) TABLETS 50MG X30 (HOSPITAL) TABLETS 100MG X30 (HOSPITAL) TABLETS 200MG X20 (HOSPITAL)	ANTIEPILEPTIC	STARTING DOSE: 25MG EVERY OTHER DAY MAINTENANCE DOSE: 100MG TO 500MG DAILY
LEVOSYNT <i>Levodopa + Carbidopa</i>	TABLETS 100MG + 10MG X20-X100 (HOSPITAL) TABLETS 250MG + 25MG X20-X100 (HOSPITAL)	ANTIPARKINSONIC	ADULTS: INITIALLY 100+10MG OR 100+25MG TDS. DOSAGE INCREASED GRADUALLY AS NEEDED AND TOLERATED
MEROPAN <i>Fluoxetine HCl</i>	CAPSULES 20MG X10-X30 (HOSPITAL)	ANTIDEPRESSANT MAJOR DEPRESSION OBSESSIVE COMPULSIVE DISORDERS, BULIMIA NERVOSA	20-80MG DAILY DEPENDING ON SEVERITY OF SYMPTOMS AND THE KIND OF ILLNESS
PERIDA <i>Haloperidol</i>	TABLETS 5MG X50 (HOSPITAL)	NEUROLEPTIC ANTIPSYCHOTIC	1-50MG DAILY DEPENDING ON SEVERITY OF SYMPTOMS
SELEX <i>Selegiline</i>	TABLETS 5MG X20 (HOSPITAL)	ANTIPARKINSONIC MAO B INHIBITOR	2 TABLETS DAILY AT BREAKFAST AND LUNCH AS MONOTHERAPY OR IN COMBINATION WITH LEVODOPA
SYNTIVAN <i>Lorazepam</i>	TABLETS 2MG X20-X100 (HOSPITAL)	TRANQUILIZER BENZODIAZEPINE	ADULTS: 2-3MG DAILY IN DIVIDED DOSES
SYNTOPINE <i>Carbamazepine</i>	TABLETS 200MG X50 (HOSPITAL)	ANTIEPILEPTIC	200-400MG 2-3 TIMES DAILY

NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
4 CARDIOVASCULAR/CEREBROVASCULAR SYSTEM			
4 CARDIOVASCULAR/CEREBROVASCULAR SYSTEM			
ACEPROTIN <i>Captopril</i>	TABLETS 25MG X20 (HOSPITAL) TABLETS 50MG X20 (HOSPITAL)	ACE INHIBITOR ALL FORMS OF HYPERTENSION AND HEART FAILURE	INITIALLY 12.5MG BID. MAY BE INCREASED AFTER 1 OR 2 WEEKS TO 25MG BID MAINTENANCE: 25 TO 100 MG BID-TID
ALBIGONE <i>Lisinopril</i>	TABLETS 5MG X30 (HOSPITAL) TABLETS 10MG X30 (HOSPITAL) TABLETS 20MG X20 (HOSPITAL)	ACE INHIBITOR, ANTIHYPERTENSIVE, C.H.F.	INITIALLY 5-10MG ONCE DAILY MAINTENANCE 10-40MG DAILY
AMILORIDE-SYNTO <i>Amloride Hydrochloride</i>	TABLETS 5MG x30-x100 (HOSPITAL)	DIURETIC ANTIHYPERTENSIVE	ADULTS: 1-2 TABLETS DAILY IN SINGLE OR DIVIDED DOSES MAXIMUM 4 TABLETS DAILY MINIMISE ACCORDING TO RESPONSE
CODANOL <i>Atenolol</i>	TABLETS 100MG X20-X100 (HOSPITAL)	BETA BLOCKER, HYPERTENSION, ANGINA PECTORIS, ACUTE MYOCARDIAL INFRACTION	HYPERTENSION, ANGINA PECTORIS AND CARDIAC DYSRHYTHMIAS: 100MG DAILY
DIPYRIDAMOLE - SYNTO <i>Dipyridamole</i>	TABLETS 75MG X50 (HOSPITAL)	ANTI-THROMBOTIC ANTI-ANGINAL	ADULTS: 300-600MG DAILY IN 3-4 DOSES. CHILDREN: 5MG/KG BODY-WT DAILY IN DIVIDED DOSES
ISTOPRIL <i>Enalapril Maleate</i>	TABLETS 5MG X30 (HOSPITAL) TABLETS 10MG X30 (HOSPITAL) TABLETS 20MG X30 (HOSPITAL)	ACE INHIBITOR, ESSENTIAL RENOVASCULAR HYPERTENSION, CONGESTIVE HEART FAILURE	USUAL 10-40MG DAILY
LOVASYNT <i>Lovastatin</i>	TABLETS 20MG X30 (HOSPITAL)	ANTHYPERLIPIDEMIC	10-80MG/DAY IN SINGLE OR TWO DIVIDED DOSES
MARISTON <i>Gemfibrozil</i>	CAPSULES 300MG X50-X100 (HOSPITAL)	ANTHYPERLIPIDAEMIC	ADULTS: 900MG-1.2G DAILY IN TWO DOSES THIRTY MINUTES BEFORE MORNING AND EVENING MEALS
METOPROLOL-SYNTO <i>Metoprolol Tartrate</i>	TABLETS 100MG X100 (HOSPITAL)	BETA BLOCKER, ANTIHYPERTENSIVE, ANTIANGINAL	HYPERTENSION: INITIAL 25-100-MG ANGINA: 50-100MG 2-3 TIMES DAILY MAINTENANCE 100-400MG DAILY
NIMO-SYNTO <i>Nimodipine</i>	TABLETS 30MG X20,X50,X100 (HOSPITAL)	CALCIUM CHANNEL BLOCKER VASODILATOR, CEREBRAL	60MG EVERY 4 HOURS FOR 21 DAYS
PROSTAZOCIN <i>Doxazosin Mesylate</i>	TABLETS 1MG X20 (HOSPITAL) TABLETS 2MG X20 (HOSPITAL) TABLETS 4MG X20 (HOSPITAL)	A-1-ADRENERGIC ANTAGONIST, ANTIHYPERTENSIVE, BENIGN PROSTATIC HYPERPLASIA	1 TO 16MG/DAY
SOTAX <i>Sotalol HCl</i>	TABLETS 80MG X20-X50-X100	BETA BLOCKER ANTIARRHYTHMIC ANTIHYPERTENSIVE	INITIALLY: 80MG DAILY ONCE OR IN TWO DIVIDED DOSE MAINTENANCE: 160-320MG EVERY 12 HOURS
SPIRO <i>Spironolactone</i>	TABLETS 25MG X50 (HOSPITAL) TABLETS 100MG X20 (HOSPITAL)	DIURETIC	ADULTS: INITIALLY 100-400 DAILY MAINTENANCE 50-100MG DAILY

PRODUCT CATALOGUE OF CODAL - SYNTO LTD



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
SYNTODILOL <i>Carvedilol</i>	TABLETS 6.25MG X30 (HOSPITAL) TABLETS 25MG X30 (HOSPITAL) TABLETS 50MG (HOSPITAL)	BETA BLOCKER, HYPERTENSION, ANGINA PECTORIS, CONGESTIVE HEART FAILURE	INITIAL: 3.125-12.5MG TWICE DAILY MAINTENANCE: 25MG TO 50MG TWICE DAILY
SYNTOFIBRAT <i>Bezafibrate</i>	TABLETS 200MG X50 (HOSPITAL)	ANTIPLIPIDAEMIC	3 TABLETS (600MG) DAILY AFTER MEALS
SYNTOLOL <i>Propranolol HCl</i>	TABLETS 10MG X50 (HOSPITAL) TABLETS 40MG X50 (HOSPITAL) TABLETS 80MG X30 (HOSPITAL)	BETA BLOCKER, ANTIHYPERTENSIVE ANTIANGINAL	ADULTS: 40-320MG DAILY. HIGHER LEVELS IN DIVIDED DOSES
SYNTOVERA <i>Verapamil HCl</i>	TABLETS 40MG X50 (HOSPITAL) TABLETS 80MG X20 (HOSPITAL)	CALCIUM ANTAGONIST, CARDIOPROTECTIVE	ADULTS: 40-80MG TID
TICLON <i>Ticlopidine</i>	TABLETS 250MG X20 (HOSPITAL)	ANTIPLATELET DRUG, PREVENTION OF THROMBOEMBOLIC DISORDERS	250MG ONCE OR TWICE DAILY



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
5 ENDOCRINE DRUGS/STEROIDS			
5 ENDOCRINE DRUGS/STEROIDS			
DEXA-SYNTO <i>Dexamethasone Phosphate</i>	AMPOULES 8MG/2ML X10-X100	CORTICOSTEROID	INITIALLY: 4MG OR MORE MAINTENANCE: 0.5-1.5MG DAILY INJECTION: ADULT: DEPEN-DING ON CONDITION: IV 0.5-9MG OR MORE. PAEDIATRIC: 0.83-5MG/SQ MTR BODY SURFACE/DAY IN 3 DIVIDED DOSES EVERY 3RD DAY
FERTILAN <i>Clomiphene Citrate</i>	TABLETS 50MG X10-X30 (HOSPITAL)	INFERTILITY TREATMENT	ANOVULATORY STATES: 50MG DAILY FROM FIFTH DAY OF MENSTRUATION FOR 5 DAYS
PIRODAL (SYNTOCRIPTINE) <i>Bromocriptine Mesylate</i>	TABLETS 2.5MG X30 (HOSPITAL) TABLETS 5MG (HOSPITAL) TABLETS 10MG (HOSPITAL) CAPSULES 5MG (HOSPITAL) CAPSULES 10MG (HOSPITAL)	PROLACTIN INHIBITOR, GROWTH HORMONE SECRETION INHIBITOR IN ACROMEGALICS, ANTIPARKINSONIC	1.25-50MG/DAY DEPENDING UPON INDICATION
SYNTOZAL <i>Danazol</i>	CAPSULES 100MG X100 (HOSPITAL) CAPSULES 200MG X100 (HOSPITAL)	BENIGN BREAST DISEASE, ENDOMETRIOSIS, GYNAECOMASTIA PRIMARY, CONT. PRECOCIOUS PUBERTY	100-800MG DAILY IN DIVIDED DOSES DEPENDING ON AGE, CONDITION, AND SYMPTOMATIC RELIEF
TAMOXIFEN-SYNTO <i>Tamoxifen Citrate</i>	TABLETS 10MG X30-X100 (HOSPITAL) TABLETS 20MG X20 (HOSPITAL)	OESTROGEN ANTAGONIST CYTOSTATIC PROPHYLAXIS & TREATMENT OF BREAST CANCER, ANOVULATORY INFERTILITY TREATMENT	ADULTS: 10MG BID TO BE DOUBLED IF NO RESPONSE WITHIN ONE MONTH (INFERTILITY: GIVEN ONLY DAYS 2-5 OF CYCLE)



NAME COMPOSITION	FORM/STRENGTH/PACK SIZE	THERAPEUTIC GROUP/ INDICATIONS	RECOMMENDED DOSAGE
6 ANTIRHEUMATIC/ANTI-INFLAMMATORY/ANALGESICS			
6 ANTIRHEUMATIC/ANTI-INFLAMMATORY/ANALGESICS			
ANALGISER <i>Paracetamol</i>	TABLETS 500MG X20 (HOSPITAL) SYRUPS 120MG/5ML X100ML SUPPOSITORS 125MG X10 (HOSPITAL) SUPPOSITORS 250MG X10 (HOSPITAL) SUPPOSITORS 500MG X10 (HOSPITAL) SUPPOSITORS 1000MG X10 (HOSPITAL)	ANALGESIC-ANTIPYRETIC	ADULTS:500-1000MG 3-4 TIMES DAILY CHILDREN: HALF-TWO TEASPOONFULS 3-4 TIMES DAILY
ARTHAGEN <i>Tenoxicam</i>	TABLETS 20MG X10-X100 (HOSPITAL) CAPSULES 20MG X10-X100 (HOSPITAL)	ANTIINFLAMMATORY ANTIRHEUMATIC	ADULTS: 1 TABLET ONCE DAILY AT THE SAME TIME EACH DAY
NIMM <i>Nimesulide</i>	TABLETS 100MG X10-X20 (HOSPITAL)	ANALGESIC, ANTIRHEUMATIC ANTIPYRETIC	50-100MG TWICE DAILY. IN SERIOUS CONDITIONS UP TO 200MG TWICE DAILY.
PIROXEN <i>Piroxicam</i>	CAPSULES 10MG X20-X30 (HOSPITAL) CAPSULES 20MG X20-X100 (HOSPITAL) DISPERSIBLE TABLETS 20MG X20-X30	ANTIINFLAMMATORY ANTIRHEUMATIC	ADULTS: 20-40MG DAILY IN SINGLE OR DIVIDED DOSES
PROXIL <i>Naproxen</i>	TABLETS 250MG X30 (HOSPITAL) TABLETS 500MG X20 (HOSPITAL)	ANTIINFLAMMATORY ANTIRHEUMATIC ANALGESIC	ADULTS: 250-500MG TWICE DAILY
ROFY <i>Tramadol HCl</i>	CAPSULES 50MG X10-X20 (HOSPITAL) AMPOULES 100MG/2ML X1-X5-X100	ANALGESIC	ADULTS & CHILDREN OVER 14 YEARS: 1 CAPSULE TDS-QDS MAXIMUM DOSAGE: 400MG/DAY INJ: 50-100MG OR AS DIRECTED BY PHYSICIAN
RUFAN <i>Ibuprofen</i>	TABLETS 200MG X30-X100 (HOSPITAL) TABLETS 400MG X30 (HOSPITAL)	ANTIINFLAMMATORY ANTIRHEUMATIC ANALGESIC	ADULTS:600-1200MG DAILY IN 3-4 DIVIDED DOSES
SYNTOCIN <i>Indomethacin</i>	CAPSULES 25MG X30-X100 (HOSPITAL)	ANTIINFLAMMATORY ANTIRHEUMATIC ANALGESIC	ADULTS: 25-50MG TWO TO THREE TIMES DAILY
TAKS <i>Diclofenac Sodium</i>	TABLETS 25MG X30-X100 (HOSPITAL) TABLETS 50MG X20-X30-X100 (HOSPITAL) TABLETS SR 100MG X10-X20 (HOSPITAL) SUPPOSITORS 50MG X10 (HOSPITAL) SUPPOSITORS 100MG X10 (HOSPITAL) AMPOULES 75MG/3ML X1X-10-X100	ANTIINFLAMMATORY ANTIRHEUMATIC ANALGESIC	ADULTS: 75-150MG/DAY IN 2-3 DIVIDED DOSES, IM: 1 AMP/ DAY, AND IN SEVERE CASES 2 INJ SEPARATED BY INTERVAL OF A FEW HOURS. CHILDREN: 2-3MG/KG BODYWT IN 2-3 DIVIDED DOSES/DAY, IM: NOT RECOMMENDED.
<i>Diclofenac Diethylamine</i>	GEL 1% X25G-X250-JAR		LOCAL APPLICATION
TAKS-K <i>Diclofenac Potassium</i>	TABLETS 50MG X20-X50 (HOSPITAL)	ANTIINFLAMMATORY ANALGESIC	100MG TO 150MG DAILY



**NAME
COMPOSITION**

**FORM/STRENGTH/PACK
SIZE**

**THERAPEUTIC GROUP/
INDICATIONS**

**RECOMMENDED
DOSAGE**

7 DRUGS USED IN RESPIRATORY AND ALLERGIC DISORDERS

7 DRUGS USED IN RESPIRATORY AND ALLERGIC DISORDERS

EFFIE <i>Terfenadine</i>	TABLETS 60MG X30 (HOSPITAL)	ANTIALLERGIC ANTI HISTAMINIC	ADULTS: 60MG TWICE DAILY
LORATADINE - PENDING NAME <i>Loratadine</i>	TABLETS 10MG X20-X50 (HOSPITAL)	ANTI HISTAMINE, ANTIALLERGIC	10MG ONCE DAILY CHILDREN: BODY WEIGHT < 30KG - HALF TABLET (5MG) ONCE A DAY
LUFT <i>Salbutamole Sulphate</i>	TABLETS 2MG X100 (HOSPITAL) TABLETS 4MG X50-X100 (HOSPITAL) SYRUP 2MG/5ML X150ML	ANTI ASTHMATIC BRONCHOSPASM CHRONIC BRONCHITIS EMPHYSEMA	ADULTS: 2-4MG TID CHILDREN: 2-6 YRS: ½-1 TEASPOONFUL TID 6-12 YRS: 1 TEASPOONFUL TID
SYNTO-CETIRIL <i>Cetirizine 2HCl</i>	F.C. TABLETS 10MG X10-X30 (HOSPITAL)	ANTI HISTAMINE, ANTIALLERGIC	10MG ONCE DAILY
SYNTOVENT <i>Terbutaline Sulphate</i>	TABLETS 2.5MG X100 (HOSPITAL) TABLETS 5MG X100 (HOSPITAL)	ANTI ASTHMATIC BRONCHOSPASM, CHRONIC BRONCHITIS EMPHYSEMA	ADULTS: 2.5-10MG 2-3 TIMES DAILY CHILDREN: HALF THE ADULT DOSE
XIDANEF <i>Ketotifen Fumarate</i>	TABLETS 1MG X50-X100 (HOSPITAL) SYRUP 1MG/5ML X60ML-X100M	ASTHMA PROPHYLACTIC ALLERGIC BRONCHITIS ASTHMA SYMPTOMS RELATED TO HAY FEVER	ADULTS: 1MG TWICE DAILY CHILDREN: 0.4-1MG TWICE DAILY



NAME
COMPOSITION

FORM/STRENGTH/PACK
SIZE

THERAPEUTIC GROUP/
INDICATIONS

RECOMMENDED
DOSAGE

8 ANTIDIABETICS

8 ANTIDIABETICS

EFTON

Gliclazide

TABLETS 80MG X20-X60 (HOSPITAL)

ANTIDIABETIC,
MATURITY-ONSET DIABETES
MELLITUS, ELDERLY DIABETES
MELLITUS OR WITH OBESITY

2-3 TABLETS DAILY
MILD AND ELDERLY DIABETES:
1TABLET DAILY

GLIBAN

Glibenclamide

TABLETS 5MG X40-X100 (HOSPITAL)

ANTIDIABETIC,
MATURITY-ONSET DIABETES
MELLITUS

INITIALLY 2.5-5MG DAILY AT
BREAKFAST
MAXIMUM: 15MG DAILY IN DIVIDED
DOSES

METFORMIN-SYNTO

Metformin HCl

TABLETS 500MG X50 (HOSPITAL)

ANTIDIABETIC
NON-INSULIN DEPENDENT
DIABETES MELLITUS

INITIALLY 1 TABLET BID OR TDS WITH
MEALS, GRADUAL INCREASE IF
NECESSARY TO 3G FOR 10-14 DAYS



**NAME
COMPOSITION**

**FORM/STRENGTH/PACK
SIZE**

**THERAPEUTIC GROUP/
INDICATIONS**

**RECOMMENDED
DOSAGE**

9 MISCELLANEA

9 MISCELLANEA

BETA-SYNTO

Betahistine HCl

TABLETS 8MG X100 (HOSPITAL)

TREATMENT OF MENIERES
SYNDROME

ADULTS: INITIALLY 16MG THREE
TIMES DAILY
MAINTENANCE: 24-48MG DAILY

CODALAN

Flutamide

TABLETS 250MG X20-X50 (HOSPITAL)

PROSTATE CARCINOMA,
HIRSUTISM

AS DIRECTED BY PHYSICIAN

KORYVANT

Yohimbine HCl

CAPSULES 6MG X60 (HOSPITAL)

ALPHA-2 ADRENERGIC BLOCKER
ERECTILE DYSFUNCTION

1 CAPSULE 3 TIMES A DAY UP TO 10
WEEKS

UNIXAM

Tranexamic acid

CAPSULES 250MG X20 (HOSPITAL)
CAPSULES 500MG X20 (HOSPITAL)
AMPOULES 250MG/5ML X10-X100
AMPOULES 500MG/5ML X10-X100

ANTIFIBRINOLYTIC,
ANTIHAEMORRHAGIC

ORAL: 500MG-1G 2-4 TIMES DAILY
PARENTERAL: 10MG/KG 3-4 TIMES
DAILY